
 

City of St. Joseph, Missouri 
 

Facilities Plan 
 
 
 
 

Technical Memorandum No. TM-WW-4 
 

Nutrient Removal Facilities 
 
 
 
 
 

 
 
 
 

By 
 

 
 
 

Work Order No. 09-001 
B&V Project 163509 

 
 

March 19, 2010 



Black & Veatch Corporation Technical Memorandum No. TM-WW-4 
Facilities Plan Nutrient Removal Facilities 
 

Table of Contents 
1.0 Executive Summary .................................................................................................1 

2.0 Purpose of Study ......................................................................................................6 

3.0 Regulatory Requirements.........................................................................................7 
[...]
o New IFAS fine screen building 

o Oxic basins with IFAS media (reuse existing aeration basins) 

o Anoxic basins (reuse existing aeration basin volume) 

• Wholesale Industrial Flows 

o Anoxic, oxic, post-anoxic, and reaeration volume (reuse four of the 

existing aerobic digester basins) 

o New MBR (within existing aerobic digester basins) 

TM-WW-4_Final.doc 37 3/19/2010 
B&V PN 163509 



Black & Veatch Corporation Technical Memorandum No. TM-WW-4 
Facilities Plan Nutrient Removal Facilities 
 

TM-WW-4_Final.doc 38 3/19/2010 
B&V PN 163509 

The chemical feed and storage systems for methanol (external carbon feed source) 

are discussed in Section 9.3 for all alternatives. 

 

9.2 Combined Domestic and Industrial Treatment 
The existing WPF is designed to treat both domestic and wholesale industrial 

flows in a single activated sludge process.  To upgrade the existing activated sludge 

process for nutrient removal, significant additional infrastructure will be required, 

including additional final clarifiers and aeration basin volume.  A general schematic of 

this configuration is provided in Figure 13. 



Black & Veatch Corporation Technical Memorandum No. TM-WW-4 
Facilities Plan Nutrient Removal Facilities 
 

TM-WW-4_Final.doc 39 3/19/2010 
B&V PN 163509 

 
Figure 13 – General Schematic of Combined Domestic and Industrial Flow Configuration 



Black & Veatch Corporation Technical Memorandum No. TM-WW-4 
Facilities Plan Nutrient Removal Facilities 
 

The “Total Combined Stream” columns presented in Table 3 summarize the flows 

and loadings anticipated for the combined domestic and wholesale industrial flow 

configuration.  There are several advantages and disadvantages of combining the 

domestic and industrial flow as presented in Table 16. 

 

Table 16 
Advantages/Disadvantages of Combined Domestic and 

Industrial Flow Configuration 
Advantages Disadvantages 

• Simplified waste treatment operation 
and control resulting from one 
treatment train. 

• Reduced overall number of pumps 
and instruments. 

• Costs associated with treating 
wholesale industrial wastewater may 
be difficult to separate from domestic 
treatment costs. 

• Significant volume of new tankage 
required without first utilizing 
existing aerobic digesters. 

• Does not take advantage of many of 
the facilities constructed for ammonia 
removal (nitrification). 

 

Two sub-alternatives for implementation of the combined domestic and industrial 

treatment process were identified for consideration: 

• Alternative 2A – Activated sludge treatment for combined flows. 

• Alternative 2B – IFAS treatment for combined flows. 

 

Additional details and facility requirements for the combined configuration sub-

alternatives are provided in the following sections. 

 

9.2.1 Alternative 2A – Activated Sludge for Both Domestic and Industrial 

Flows 
Treating the waste using conventional activated sludge requires the greatest tank 

volume of all of the alternatives considered.  Figure 14 presents a conceptual layout of 

the facilities for Alternative 2A. 

The oxic zone volume requirements alone are nearly three times the existing 

aeration basin volume; therefore, additional oxic volume would be required.  New oxic 

TM-WW-4_Final.doc 40 3/19/2010 
B&V PN 163509 





Black & Veatch Corporation Technical Memorandum No. TM-WW-4 
Facilities Plan Nutrient Removal Facilities 
 

and post-anoxic basins would be constructed on property contiguous to the WPF as 

shown in Figure 14.  A new transfer pump station would be required to transfer flows 

from the new basins to the existing WPF.  The anoxic zones would be constructed in and 

adjacent to the existing aeration basins.  Additionally, two new final clarifiers would be 

necessary to meet the requirements for maximum solids loading.  The conceptual design 

is based on creating four process trains.  Tables 17 and 18 present a summary of the 

facilities required. 

 

Table 17 
Alternative 2A – Activated Sludge Basin Sizing 

Facilities Per Train Total 
Activated Sludge Basin   
    Anoxic Volume 0.38 MG 1.50 MG 
    Oxic Volume 2.78 MG 11.10 MG 
    Post-Anoxic Volume 0.75 MG 3.00 MG 
    Reaeration Volume 0.04 MG 0.15 MG 
    Total Volume 3.94 MG 15.75 MG 
Anoxic Mixers   
    Number 2 8 
    Horsepower, each 5.0 hp 5.0 hp 
Post-Anoxic Mixers   
    Number 2 8 
    Horsepower, each 10.0 hp 10.0 hp 
Internal Recycle Pumps   
    Number 1 4 
    Capacity, each 35 mgd 35 mgd 
Aeration Requirements   
    Annual Average 6,100 scfm 24,500 scfm 
    Maximum Month 9,300 scfm 37,200 scfm 

 

TM-WW-4_Final.doc 41 3/19/2010 
B&V PN 163509 



Black & Veatch Corporation Technical Memorandum No. TM-WW-4 
Facilities Plan Nutrient Removal Facilities 
 

Table 18 
Alternative 2A – Final Clarifier Sizing 

Facilities Value 
Total Number of Clarifiers 5 

100,530 ft2Total Surface Area 
New Clarifiers  
    Number 2 
    Diameter 160 ft 
Surface Overflow Rate  

210 gal/ft2/day     Average 
346 gal/ft2/day     Maximum Month 

Solids Loading Rate  
6.6 ppd/ft2    Average 

23.4 ppd/ft2    Maximum Month 
RAS Pumping Rate  
    Average 20 mgd 
    Maximum Month 34 mgd 
WAS Pumping Rate  
    Average 0.55 mgd 
    Maximum Month 0.76 mgd 

 

In summary, the following major facilities are required to implement 

nitrification/denitrification using combined activated sludge treatment of both industrial 

and domestic flows: 

• Anoxic basins (reuse existing aeration basin volume and build new basin) 

• New oxic basins 

• New post-anoxic/reaeration basins 

• New transfer pump station 

• Two new final clarifiers and associated RAS/WAS pump station for new 

clarifier located near existing aerobic digesters 

 

The chemical feed and storage systems for methanol (external carbon feed source) 

are discussed in Section 9.3 for all alternatives. 

As shown in Figure 14, the space requirement for the new oxic and post-anoxic 

basins for this alternative is significant.  To allow for future effluent pumping, 

disinfection, and high rate treatment to be located west of the WPF, the new oxic and 

post-anoxic basins required for this alternative would need to be located east of the WPF, 

TM-WW-4_Final.doc 42 3/19/2010 
B&V PN 163509 



Black & Veatch Corporation Technical Memorandum No. TM-WW-4 
Facilities Plan Nutrient Removal Facilities 
 

across State Route 759 (Stockyards Expressway).  In addition, Alternative 2A would 

require a transfer pump station to get flows from the post-anoxic basins to the final 

clarifiers.  The construction of this pump station and the vast new aeration basin zones 

make this alternative cost and space prohibitive when compared to the other alternatives 

with no significant additional benefit.  As a result, Alternative 2A will be screened from 

further consideration and costs will not be developed for this alternative. 

 

9.2.2 Alternative 2B – IFAS for Both Domestic and Industrial Flows 
Alternative 2B utilizes IFAS media to decrease the oxic volume significantly 

from that required in Alternative 2A.  Figure 15 presents a conceptual layout of facilities 

for Alternative 2B.  In Alternative 2B, the overall oxic zone volume requirement can be 

satisfied with the three existing aeration basins as well as the previously planned fourth 

train aeration basin.  The anoxic, post-anoxic, and reaeration zones would require new 

basins.  By reducing the mixed liquor concentration from that in Alternative 2A, only one 

new final clarifier would be required.  Preliminary sizing suggests that approximately 

41 percent fill of media in the oxic zones is required for nitrification.  Tables 19 and 20 

summarize the IFAS basins and final clarifier sizing required for this alternative. 

 

Table 19 
Alternative 2B – IFAS Basin Sizing 

Facilities Per Train Total 
Activated Sludge Basin   
    Anoxic Volume 0.38 MG 1.50 MG 
    Oxic Volume 1.27 MG 5.08 MG 
    Post-Anoxic Volume 0.90 MG 3.60 MG 
    Reaeration Volume 0.04 MG 0.15 MG 
    Total Volume 2.58 MG 10.33 MG 
Anoxic Mixers   
    Number 2 8 
    Horsepower, each 5.0 hp 5.0 hp 
Post-Anoxic Mixers   
    Number 2 8 
    Horsepower, each 12.0 hp 12.0 hp 
Internal Recycle Pumps   
    Number 1 4 
    Capacity, each 35 mgd 35 mgd 

TM-WW-4_Final.doc 43 3/19/2010 
B&V PN 163509 





Black & Veatch Corporation Technical Memorandum No. TM-WW-4 
Facilities Plan Nutrient Removal Facilities 
 

Table 19 
Alternative 2B – IFAS Basin Sizing 

Facilities Per Train Total 
Aeration Requirements   
    Annual Average 8,500 scfm 33,800 scfm 
    Maximum Month 11,600 scfm 46,400 scfm 

 

Table 20 
Alternative 2B – Final Clarifier Sizing 

Facilities Value 
Total Number of Clarifiers 4 

80,424 ft2Total Surface Area 
New Clarifiers  
    Number 1 
    Diameter 160 ft 
Surface Overflow Rate  

265 gal/ft2/day     Average 
433 gal/ft2/day     Maximum Month 

Solids Loading Rate  
7.0 ppd/ft2    Average 

24.4 ppd/ft2    Maximum Month 
RAS Pumping Rate  
    Average 20 mgd 
    Maximum Month 34 mgd 
WAS Pumping Rate  
    Average 0.67 mgd 
    Maximum Month 0.92 mgd 

 

In summary, the following major facilities are required to implement 

nitrification/denitrification using IFAS treatment of both industrial and domestic flows: 

• New IFAS fine screen building 

• New anoxic basins 

• Oxic basins with IFAS media (reuse existing aeration basin volume and 

build new basin) 

• New post-anoxic/reaeration basins 

• New transfer pump station 

• New final clarifier 

 

TM-WW-4_Final.doc 44 3/19/2010 
B&V PN 163509 



Black & Veatch Corporation Technical Memorandum No. TM-WW-4 
Facilities Plan Nutrient Removal Facilities 
 

The chemical feed and storage systems for methanol (external carbon feed source) 

are discussed in Section 9.3 for all alternatives. 

 

9.3 External Carbon Feed Requirements and Systems for All Alternatives 
For most wastewater treatment facilities, the influent carbon to nitrogen ratio is 

adequate to meet effluent limits proposed for Phase III without adding an external carbon 

source to the process.  Because the wholesale industrial waste streams contributing to the 

WPF have extremely high nitrogen loading, an external carbon source is required for 

further denitrification.  Carbon would be dosed at the post-anoxic zone of the treatment 

process.  The most common chemical used is methanol.  The values presented in this 

evaluation are based on methanol, though other sources could be considered if available.  

Finding an appropriate local carbon source could significantly reduce the annual 

chemical cost associated with carbon supplementation of any of the proposed 

nitrification/denitrification alternatives.  Table 21 presents the annual average methanol 

requirements for each alternative.  The maximum month requirements were lower than 

the annual average in several scenarios because of the increase in BOD assumed during 

these high loading periods. 

 

Table 21 
Methanol Feed Requirements by Nitrification/Denitrification Alternative 

Process Alternative 

Annual Average 
Requirement, 

gal/day 
1A – Activated Sludge for Domestic Flows, Activated Sludge for 
Industrial Flows 

3,200 

1B – IFAS for Domestic Flows, Activated Sludge for Industrial Flows 3,400 
1C – IFAS for Domestic Flows, MBR for Industrial Flows 3,250 
2A – Activated Sludge for Both Domestic and Industrial Flows 3,400 
2B – IFAS for Both Domestic and Industrial Flows 3,600 

 

As the quantity of methanol utilized for each alternative is within 10 percent, the 

most conservative feed and storage system will be applied to all alternatives.  Major 

facilities required for methanol addition include:  five 5,600 gallon carbon steel floating 

roof storage tanks, explosion proof feed pumps, and feed piping.  All methanol and ferric 

chloride feed (described previously) and storage facilities would be enclosed in a 

TM-WW-4_Final.doc 45 3/19/2010 
B&V PN 163509 



Black & Veatch Corporation Technical Memorandum No. TM-WW-4 
Facilities Plan Nutrient Removal Facilities 
 

combined chemical feed and storage building as shown in Figures 10, 11, 12, 14, and 15.  

Separate rooms would be provided for ferric chloride and methanol due to chemical 

safety and flammability concerns. 

 

10.0 Aeration Evaluation 
This evaluation is a follow-up to the blower investigation performed by Black & 

Veatch in 1995 and considers the anticipated aeration needs of future nutrient removal 

facilities to be constructed at the WPF.  The study also evaluates the use of centrifugal 

blowers to replace the existing PD blowers when the existing PD blowers reach the end 

of their useful life or can no longer provide the needed airflow. 

The WPF currently utilizes 13 PD blowers that have been in service for 

approximately 30 years.  These PD blowers are divided between the aeration basin 

blower system and the WAS storage aeration system.  The following sections provide the 

details of the existing blower systems. 

 

Aeration Basin Blower System 

The existing aeration basin blower system consists of eight Roots Model 1016 

RAS-J rotary PD blowers with 200 horsepower (hp) motors.  Six units are duty and two 

are standby.  The blowers are divided into three pairs consisting of two blowers per pair.  

Each pair of blowers includes one duty blower initially equipped with a variable 

frequency drive (VFD) serving as the lead blower and one duty blower equipped with a 

constant speed motor and starter serving as the lag blower; however, the original VFDs 

are no longer functional and are not planned for replacement.  The VFDs are bypassed 

and the blowers are run in constant speed mode requiring manual operation to meet daily 

aeration demands.  Each pair of duty blowers is dedicated to each of the three existing 

aeration basins through a dedicated discharge header.  The current operational practice is 

to turn blowers on and off based on the dissolved oxygen concentration as determined by 

manual readings of a dissolved oxygen analyzer that is monitored by plant staff once per 

shift. 

The remaining two blowers (Blower No. 5 and No. 12) are the same capacity as 

the duty blowers and are standby units.  These standby units are equipped with constant 

TM-WW-4_Final.doc 46 3/19/2010 
B&V PN 163509 



Black & Veatch Corporation Technical Memorandum No. TM-WW-4 
Facilities Plan Nutrient Removal Facilities 
 

speed motors and drives and can direct air to any of the three aeration basin discharge 

headers.  Space is reserved within the Blower Building for the installation of two 

additional PD blowers.  This space was originally provided for installation of blowers 

needed for a future fourth aeration basin.  The capacity of the existing aeration basin 

blower system is shown in Table 22. 

 

Table 22 
Existing Aeration Basin Blower System Capacity 

 Per Aeration Basin Total for 3 Aeration Basins 
Firm Capacity, scfm 

Minimum 1
Maximum 

 
1,980 
6,600 

 
5,940 
19,800 

Total Capacity, scfm 
Minimum 2
Maximum 

 
15,840 
19,800 

 
21,120 

26,400 3
1. Assumes a single PD blower with a functional VFD operating at turndown of 60%. 
2. Assumes a VFD driven and a constant speed driven PD blower operating at full 

capacity and one standby unit operational in a basin. 
3. Assumes all eight blowers operating at full capacity. 

 

WAS Storage Aeration System 

The existing WAS storage aeration system consists of two Roots Model 1016 

RAS-J rotary PD blowers with 200 hp constant speed motors and three Roots Model 

1023 RAS-J rotary PD blowers with Caterpillar G353 dual-fuel gas-fired engine-drives.  

These engine-drives can operate on either methane from the anaerobic digesters or 

natural gas from the utility.  The two electric motor-driven PD blowers are operated as 

the duty blowers supplying air to the WAS storage basins and the three engine-driven 

units are used as standby units.  When used, the three engine-driven units are typically 